
341.5 88PR

^* . , . 'J . . .

O

O

oo
LU

"Öc
JO
o



Stichting Het Nederlands Economisch Instituut

(Netherlands Economie Institute)
50, Burgemeester Oudlaan, NL 3062 PA Rotterdam

P.O. Box 4175, NL 3006 AD Rotterdam
Registered with the Rotterdam Chamber of Commerce

under Nr 64313
Telegrams: NECIN ROTTERDAM

Telex: 25490 NECIN NL
Fax: (010)452 3660

Telephone: (010) 4081804

Giro account: (Postbank) nr 8408
Bank account: Mees & Hope, nr 25.50.56.877



THE NETHERLANDS MINISTRY OF

FOREIGN AFFAIRS

Directorate General of Development

Cooperation

GOBIERNO DE NICARAGUA,

Instituto Nicaragüense de

Acueductos y Alcantarillados

MISSION REPORT

PRE-FEASIBILITT APPRAISAL

WASTEWATER TREATMENT
[...]
Lagoon (HRT » 1.25 days) time,little space little FC removal

High BOD - removal Skilled labour

2.3.3. Costs and revenues of combined pre/posttreatment methods

a. Anaerobic plus facultative lagoons

* Investment costs

The investment cost of lagoons can be estimated in the same way as

those for anaerobic lagoons (See subsection 2.2.3). The costs are

calculated for an installation consisting of one anaerobic lagoon

plus two facultative lagoons in series for 30,000 p.e. (flow: 4,000

m /day). The depth of the anaerobic lagoon is 2 in, the depth of the

facultative lagoons is 1.5 m, hydraulic retention time: 7 days. The

total surface needed for the facultative lagoons is 1.5 times the

effective pond surface. The total surface of the anaerobic plus

facultative lagoons is 2.8 ha. When land acquisition costs are
2

US $ 2/ra investment costs are US $ 12 per capita. At land
2

acquisition costs of US $ 50/ra costs are US $ 57/capita.

G1376



-24-

** Maintenance costs

The maintenance costs of a combined anaerobic plus facultative

lagoon system ( HRT - 7 days ) are estimated at US $ 0.50/cap.yr.

b. and d. Waterhyacinth based systems

* Investment costs

Systems consisting of an anaerobic lagoon plus a waterhyacinth

channel (or lagoon) having the same retention time as anaerobic

plus facultative lagoons are more expensive because these systems -

due to the lesser depth - need a larger surface. On the other hand

these systems exhibit a higher removal of nitrogen and phosphorus.
o

At a land cost of US $ 2/ra the installation cost is US $ 16/cap.

and at US $ 50/m2 it is US $ 88/cap.

The investment costs of the waterhyacinth based Iron Bridge Plant,

Orlando, USA amounted to US $ 3.3 million. The design flow of this

plant is ca. 30,000 m /day, which is the flow of 150,000

inhabitants. Investment cost : US $ 22/capita.

** Maintenance costs

Costs of waterhyacinth harvesting

According to Philip, Koch & Köser (1983) one labourer may be able

to harvest 300 - 1,100 kg of wet plants per day at a cost of 1 - 3

Sudanese pound/raw ton (In 1979 the exchange rate of the Sudanese

pound was 1 Sud. pound - US $ 2).

At a local salary of US $ 3/day (developing country) the

handpicking would cost US $ 3 - 10/raw ton.

According to Bagnall et al. (1979) mechanical harvesting would cost

about US $ 2-5/raw ton depending on the scale of operations. At

higher capacities processing costs would be reduced considerably

(US $ 0.70/raw ton at 100 tonnes/hr).

Mara (1975) calculates a waterhyacinth harvesting cost of US $

1.50/raw ton harvested from lakes using a mobile harvester.

The costs of harvesting, chopping and dumping the plants (further

called 'harvesting') depend on their actual growth-rate.

G1376



-25-

If the growth-rate is 500 wet tonnes/ha.yr and harvesting costs are

estimated at US $ 5/raw ton, harvesting cost are US $ 2,500/ha.yr.

For a sewage treatment station of 30,000 p.e. (effective surface 3

ha) the harvesting costs amount to US $ 7,500/ha.yr. or

US $ 0.25/p.e.yr. As a growth rate of 1,000 Wet tonnes/ha.yr. the

harvesting costs amount to US $ 0.50/p.e.yr. The maintenance of an

anaerobic + FAM-channel system .excluding the costs of harvesting,

is estimated at US $ 0.50/cap.yr. Thus, the total maintenance

costs, including FAM harvesting, are estimated at 0.50 + 0.50 -

US $ I/cap.yr.

When it would be possible to re-utilize the plants in a profitable

way, with benefits equal to or larger than the costs of harvesting,

the maintenance cost would amount to approx. US $ 0.50/cap.yr.

(This aspect is discussed further in paragraph 2.5 below).

c. UASB pretreatment followed by a lagoon

* Investment costs

In Bucaramanga (Colombia) a full-scale sewage treatment station

based on UASB pretreatment and lagoon posttreatraent will be built.

The total HRT is about 1 day. The installation costs of the

treatment facility (80,000 p.e.) aiming at 90 % BOD-, 70X COD,- and

80Z TSS-removal are estimated at US $ 2.1 mln., which is US $ 26

per capita (Schel1inkhout).

** Maintenance costs

Widely varying annual costs of 0 & M can be found in the

literature, ranging from US $ 0.50 - 3.50.

Re-utilization of biogas and sludge is not considered.

The data of investment and maintenance costs of the three

systems a., b., and c. are summarized in table 2.10.

G1376



-26-

Tabla 2.10. Investment and maintenance costs of primary and primary plus secondary sewage

treatment systems for 30,000 p.e. (unless stated otherwise)

SYSTEMS HRT INSTALLATION COSTS

(US $/capita)

MAINTENANCE COSTS

(US $/cap.yr)

Land acquisition cost
2 2

2 US $/m 50 US $/m
(rural) (urban)

Primary treatment

Anaerobic lagoon

UAS8 reactor

Primary S Secondary treatment

a. Anaerobic + facultativa lagoons

b. Anaerobic • waterhyacinth

channel

c. UASB • facultative lagoon**

d. UASB • waterhyacinth channel

1.2S

0.25

7

7

1.25

1.25

2

12

15

-

.2

-

.0

.8

10.

10

58.

87

28

.2

.8

.8

0

0

0

1

0

no data available

.35

.4

.5

.0*

.50-3.50

* Not considering possible benefits from re-utilization (see 2.5).

•- Scale: 80,000 p.e.

2.3.4. Conclusions on primary and combined primary and secondary

treatment systems

1) Sewage treatment in rural and semi-urban conditions

When land costs are relatively low and sufficient flat land is

available the above comparison of treatment systems shows that the

treatment in lagoon systems is the most cost-effective option.

When the treatment objective is the removal of about 80 X of the

organic matter (BOD and TSS) and 99Z of pathogens, a system of

anaerobic and facultative algae lagoons with a short retention time (7

days) is preferable. The surface amounts to 0.1 ha/1,000 inhabitants.

G1376



-27-

The effluent could be re-utilized for irrigation of non-food

crops, fish raising, or it could be discharged into flowing waters,

which are not subject to immediate re-use as drinking water.

When irrigation of vegetables eaten raw is considered and a high

level of pathogen removal (99.99% of faecal coliforms) is required, an

algae lagoon system of long retention time (20 - 30 days) is the best

choice. The surface of such a system amounts to 0.2 - 0.3 ha/1,000

inhabitants.

When nitrogen and phosphorus have to be removed, lagoon/channel

systems based on floating aquatic macrophytes may be a good choice.

The surface is approx. 0.2 ha/1,000 inhabitants.

As know-how about the full-scale application of FAM systems in

tropical developing countries is limited, further research is needed.

2) Sewage treatment in urban conditions

In urban areas or in mountainous regions the application of

relatively large lagoon systems (0.1 ha/1,000 inhabitants) is

impossible.

Here, high-rate anaerobic pretreatment systems like the UASB-

reactor or the UASB-reactor followed by a small lagoon do seem cost-

effective options (see table 2.10).

The UASB-reactor + small lagoon exhibits a high removal

efficiency for organic substances (TSS, BOD). Plant nutrient removal

is negligible and pathogen removal is limited.

The effluent can be re-used in irrigation of non-food crops, and

can be discharged to flowing surface water.

In some situations it may be possible to combine an UASB +

lagoon treatment system with naturally available surface waters. In

this case, the latter act as a posttreatment step and may have a

function in fish raising and recreation.

It is of great significance to study land-saving post-treatment

methods which aim at removal of pathogens, nitrogen and phosphorus.

G1376



-28-

2.4. Comparative analysis of wastewater treatment systems for nutrient

removal and disinfection

Low-cost primary plus secondary treatment systems are capable of

merely a partial elimination of nutrients and pathogens from domestic

wastewater.

Various biological and physico-chemical tertiary treatment

methods are known which establish a more advanced removal of nutrients

and pathogens. Generally, a distinction is made between extensive

treatment methods requiring relatively much land space but few other

inputs and intensive methods requiring expensive equipment, chemicals,

energy and skilled labour.

2.4.1. Systeras_description

Extensive methods

The extensive biological methods imply a long hydraulic

retention time and correspondingly a large surface. The long HRT is

needed for pathogen die-off and nutrient removal, which are relatively

slow processes. Pathogen removal is brought about by sedimentation,

adsorption and die-off. Nutrient removal proceeds through a

combination of processes of sedimentation, nitrification -

denitrification, ammonia and phosphorus adsorption, uptake in

harvested biomass and volatilization (NHL). Maintenance is relatively

simple and cheap.

Examples of these systems are:

- Extensive lagoon systems including fish ponds or lagoons with FAM

(floating aquatic macrophytes) for nutrient removal.

- Land treatment systems including such methods as rapid and slow-rate

infiltration, overland flow, the root zone method, and artificial

wetlands.

G1376



-29-

Intensive methods

Pathogen removal (disinfection) can be brought about by the

following physico-chemical processes:

- chlorination

- UV-radiation

- Ozone dosing

- CIO -dosing

Nitrogen removal requires such intensive processes as biological

nitrification - denitrification and ammonia stripping; phosphorus

removal can be brought about by biological phosphate removal and by

chemical precipitation plus filtration or sedimentation.

2.4.2. Cost & revenues of wastewater treatment systems for nutrient

removal and disinfection

It is beyond the scope of this study to discuss the capabilities

and limitations of all methods mentioned above.

Crites (1979) made an economic comparison between several

extensive treatment methods and a so called advanced wastewater

treatment system (AWT). The latter system consists of activated sludge

treatment, chemical precipitation plus filtration for phosphorus

removal, and nitrification - denitrification for nitrogen removal.

Table 2.11. shows a comparison of annual operation costs of the
2

four systems at land acquisition costs of US $ 1/ra and at a scale of

3,800 m3/day.

G1376



-30-

Table 2.11. Cost comparison of wastewater treatment systems including
nutrient and pathogen removal. Total annual costs of
operation, including capital cost and land costs ($ 1/m )
After Crites, 1979).
Scale: 3,800 ra /day

System US $/cap.yr.

Oxidation lagoon plus polyculture plus rapid

infiltration 7.4

Overland flow plus waterhyacinth lagoon 11.4

Slow-rate land treatment 15.8

Advanced wastewater treatment 34.6

The table shows that the combined system consisting of

screening, grit removal, polyculture and rapid infiltration is the

cheapest under the prevailing conditions. Installation costs of this
3

system (at a capacity of 3,800 m /day) are US $ 53/capita under the

assumption of a sewage discharge of 150 litres/capita.day. When rapid

infiltration is not possible because of unsuitable soil

characteristics waterhyacinth lagoons may be a good option for

nutrient removal.

The extensive systems mentioned can be appropriate in rural or

serai-urban areas. When land costs are high intensive methods are

required.

In effluent disinfection chlorination is the cheapest but is

associated with problems of formation of carcinogenic and mutagenic

chlorinated hydrocarbons and the toxicity of residual chlorine. Other

methods are studied, but all of them are much more expensive than

chlorination. A comparison of operation and maintenance costs is

presented in the table 2.12.

G1376



-31-

Table 2.12. Comparison of 0 & M costs of physico - chemical
disinfection systems. Scale: 10,000 - 100,000 inhabitants,
(After: Rijkswaterstaat, 1988)

System Costs
(US $/cap.yr)

Chlorination 0.07 - 0.16
CIO 1.5 - 3.0
UV 2.5 - 4.0
Coagulation + filtr. 3.5 - 7.7
Ozone 5.4 - 11.8

2.4.3. Conclusions on treatment systems for pathogen and nutrient

removal

When cheap flat land is available combined methods of lagoons

and land treatment are the most cost-effective. In some situations

waterhyacinth lagoons may be a good choice.

For urban conditions in developing countries no satisfactory

low-cost tertiary treatment methods have been found yet.

2.5. Re-utilization alternatives

2.5.1. Survey of re-utilization alternatives

Vastewater can be regarded as a potential resource. The water,

the organic matter and the fertilizing substances can be used

beneficially, either separately or in combination.

The re-utilization alternatives known in the literature are

summarized in table 2.13.

G1376



-32-

Table 2.13. Survey of wastewater re-utilization alternatives

Re-utilization alternative Components re-used

A. Irrigation
B. Fish- and shrimp-farming
C. Artificial recharge of groundwater
D. Indirect re-use

Water Fertilizing components
Water Fertilizing components
Water
Water

Systems based on harvested water plants

E. Generation of biogas

F. Organic fertilizer

Q. Cattle feed

Energy

Fertilizing components Organic matter

Fertilizing components

The viability of a re-utilization alternative will depend on

local conditions of physical, technical, institutional and economic

nature. The benefits from useful products should outweigh the

supplementary expenditures involved in the re-utilization. The

alternatives mentioned are discussed below. Direct re-use in industry

and the household are omitted as they do not seem viable in developing

countries at this moment. The alternatives E., F., and G. in the above

table are associated with wastewater treatment systems which include

the harvesting of biomass (i.e. floating aquatic plants). As was shown

in tables 2.2, 2.8 and 2.11 these systems may be a useful alternative

when advanced nitrogen and phosphorus removal is required: i.e. at

discharge into stagnant surface waters or at groundwater recharge.

(A) Irrigation

There are many projects in the world in which purified

wastewater is used in agriculture. Irrigated agriculture can make full

use of available components in wastewater. Effluent containing

fertilizing N, P, K as well as organic matter is used for irrigation;

dried sludge is spread over the soil and improves the water retaining

capacity. Agricultural re-use requires however some special

conditions.



-33-

1. The effluent used as irrigation water should satisfy the standards

set for irrigation. Problems may arise with respect to salts

(salinization of the soil), toxic substances (e.g. heavy metals)

and hygienic quality (pathogenic organisms).

Irrigation of non-food crops requires a relatively simple

pretreatment such as a lagoon system with a retention time of some

days; irrigation of crops that are eaten raw requires extensive

systems with a longer retention time or an advanced intensive

treatment system in order to meet with hygienic norms. The cost of

an extensive system may be considerable in urban areas, where the

land costs are high.

2. Wastewater irrigation puts requirements to the availability and

quality of agricultural soil. Limitations exist as to the distance

between the sewage treatment facility and the agricultural area,

the pumping height, the permeability of the soil,etc.

It is usually well possible to treat wastewater of domestic

origin up to an adequate irrigation water quality. Lagoon systems

(possibly including an UASB-reactor as a primary treatment step) based

on algae are the preferable treatment system.

(B) Fish- and shrimp-farming

Wastewater treatment and fish farming can perfectly be

integrated into a treatment/re-use system, and is widely practiced in

South-East and East Asia. In fish-farming systems algae lagoons are

probably the best treatment alternative as algae may serve as food for

several fish species.

As no experience in this field exists in Nicaragua, this

possibility is left out of the following considerations.

(C) Artificial recharge of groundwater

Treated sewage can be infiltrated into the soil resulting in a